ally

MFG. CO. INC.

For Serial
260,000 & Higher

@
B

CONGRAIULATIONS on tho purchaze of your 1ew Exmark mowe -,
This producl has vaan carelully designed arc manalaclursd Lo giva
you a maxirnum smount at depennahil ty ane years of traubla-free
ope-ation.

Il addiliors] infarre alion is neadad, or shonld you raouire Lrained
machanic service, contact yeu- althorzed Fxmark equipment
dea er or distributar,

If you nead to order rep accmert parts from your dealar, always
give lhe model number ane serial number al yoea- mowar 25 well
as the part number, description anc quantty of the part neeced.

The Serizl No. plate is ocated on the -igh: sice of the console.

Far aase of arder ng and reference, we suggest that you record
the nfenation requested ir the fo lowing identif cation -ahle.

Moidel Ne.

Serial No.
Engine Madal No.
Engine Sericl No,

Daita Furchdasad

PART'S MANUAL

Pasie Lakel From
Literaiure Packet Here




EFFECTIVE DATE September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as

requested by dealer, same day, overnight UPS Distributor E x M A R K P A B -I- s P I. “ s®

bills dealer for part and freight charges where applicable.

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freightif it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available
only in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental
United States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge,
plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for
Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central
time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or
accessory in its entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles,
hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and
weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be
ordered for Next Day Air shipment but will not be guaranteed per the Parts Plus Program




READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
60" DECK GIrOUP ..eeeiiiiiie ettt 3-4
A D 1=To) 1 €1 (o 18 | o R R 5-6
Decal Group ....ccccciiiieeeeeeeee e 21-22
Electrical Diagram 27 HP Diahatsu Diesel...........cccccccee.. 25
Electrical Group 27 HP Diahatsu Diesel....................... 23-24
Electrical Logic Schematic 27 HP Diahatsu Diesel........... 26
Electrical Diagram 31 HP Diahatsu Gas...........cccccceeeeeenn... 29
Electrical Group 31 HP Diahatsu Gas ........ccccccceeuvvveeen. 27-28
Electrical Logic Schematic 31 HP Diahatsu Gas............... 30
Engine Cooling Group .....ccooviveveiiiiiiie e 17-18
Engine Deck Group ......uveeeeeeeeeiiieeeeeeee e 13-14
Front Frame Group ... 7-8
FUBI GrOUP ... .eeiiieiieie et 10-11
Hydraulic Group .......coooiiiiiriiiieee e 19-20
MaiN Frame GrOUP ......uuveeeieeeieeieeeeeeee e e s eesscnennrreeee e e e e e e 9
MOtiION CONLIOl LEVEIS ....eevieeiiiiiieeee e 31
Park Brake GrOUP ....cocoicuieeeeiiiiee e 12
Upper Frame Group ... 15-16



60" DECK GROUP

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. Part No. Description Req'd.
1 |[103-1423-01 Deck widmt, 60.................. 1 40 |1-603805 Idler pulley 5.06 O.D. V ........ 1
103-1589  Deck wldmt, 60 w/decals.... 1 41 |1-633127  Belt, blade drive 60" deck...... 1
2 |1-634619 Housing wi/ring, spacer, brg. 3 42 |1-633447 Chain........ccoovvviiiiiinineiiee, 4
3 [3256-24 Washer, 3/8 SAE............... 3 43 |1-800811  Screw, 7/16-14 x 1-1/2.......... 8
4 11-513208  Washer, disc Spring........... 4 44 |1-513435 Washer, 1/2 disc spring........ 4
5 [1-303334  Washer, 5/16 disc spring.... 1 45 |3217-11 Nut, 5/8-11 heX .......cccocevvneeeen 2
6 [32128-20  Nut, 5/16-18 whizlock......... 6 46 |322-6 Screw, 5/16-18 x 1 1/4.......... 1
7 |1-602913-01 Baffle widmt, discharge....... 1 47+ |103-1140  Cutter housing complete........ 3
8 [322-2 Screw, 5/16-18 x 5/8.......... 3 48 |103-1355-01Strut widmt, deck.................. 2
9 |1-603299 Roller, antiscalp................. 6 49 |1-323533 Spacershvibrg...........cc.. 4
10 |3290-357 Nut, 3/8-16 whizlock........... 8 50 ([1-633029 Sphericalrod end................. 2
11 [1-373034  Washer, pivot .................... 8 51 ([327-28 Screw, 5/8-11 x5 1/2............ 2
12 |1-603602 Bushing, roller ................... 6 52 |3253-8 Lockwasher, 5/8 reg.spring.... 2
13 |98-5975 Washer, 3/8 disc spring...... 13 53 |302-19 Zerk, 1/4-28 straight.............. 4
14 |98-5961 Screw, 3/8-16 x4 gr 8........ 6 54 11-632199-01 Pin wldmt, deck strut............ 2
15 [103-1469-01 Chute, discharge 60".......... 1 55 |[3219-6 Nut, 5/8-18 heX ..........cceuveeee. 6
16 (3225 Screw, 5/16-18 x 1............. 4 56 |[3257-32 Key, # 61 Woodruff............... 3
17 |[3296-29 Nut, 5/16-18 nylock............ 4 57% [1-633701  Sheave, Blade drive. ............. 3
18 |[1-633084-01 Shield, belt 60" (RH)........... 1 58% |1-513016 Bearing.........ccccoovvevevinnienennn. 8
103-1470-01 Shield, belt 60" (LH)............ 1 59 [1-323532 Housing, bearing .................. 3
19 |1-323385 Knob, belt shield................ 6 60 [1-323528  Spacer, bearing.................... 4
20 |1-322110 Belt guide widmt................ 1 61 |[1-633573  Guard, brg bottom ................ 4
21 |103-0862  Screw, 5/8-11 x23/4 gr8...3 62 |[32120-8 Snap RiNG....c.ccevvviineiinenenn, 4
22 |323-11 Screw, 3/8-16 x 2 1/4......... 2 63 |103-0584 Spindle........c.coveeiiinnerinnnnnn. 3
23 |1-303537  Stud, belt shield................. 2 64 |1-633483 Blade, notched air fail ........... 3
24 | 3256-3 Washer 5/16 std flat........... 6 1-613250 Blade, solid air foil ................ 3
25 |1-323417  Washer, rubber.................. 2 1-613111  Blade, low lift ............ccceenee. 3
26 |1-633151 Spring, extension............... 1 4 |1-613112 Blade, mulching ................... 3
27 11-632119-01 Arm wldmt, deck idler......... 1 103-1580 Blade, bahia......................... 3
28 |1-513034  Bearing, piVot...........cocevunees 2 65 [103-1356  Strutwldmt S/A ..........cceenieen 2
29 |1-634244  Arm wldmt/brg sub-assy..... 1 66 |103-0280 Housing, Jackshaft .............. 1
30 |[1-603044 Bushing, idler pivot............. 1 67% |103-0924  Sheave, Jackshaft Triple........ 1
31 |302-40 Zerk, 1/4-20 90°. ................ 1 68 [103-0926 Jackshaft ..........ccc.ceeieeinnnnns 1
32 |3256-4 Washer, 3/8 std flat............ 3 69 [103-0929 Jackshaft ASSY .......ccceevevnneen 1
33 |3296-39 Nut, 3/8-16 nylock.............. 19 70 [103-1588 Complete Deck Assy............ 1
34 |323-13 Screw, 3/8-16 x 2 3/4......... 1 71 [323-6 Screw, 3/8-16 X 1......ccouvven. 4
35 |1-633109 Idler pulley 6.00 dia flat....... 2 72 1103-1192  Asm,Jackshaft housing w/brgs 1
36 |3234-11 Bolt, 3/8-16 x 1 whizlock .... 1 73 |103-1515-01Weight Bar...........cccceveeeennnnn. 1
37 |1-633456  Bushing, Idler.................... 2 74 |103-1522-01Weight Bar widmit.................. 1
38 |323-8 Screw, 3/8-16 x 1 1/2......... 18 75 (3254 Screw, 1/2-13 X 1...cccveunnnnnn. 4
39 [32128-37  Nut, 7/16-14 whizlock....... 16 76 [103-0865 Washer,Heavy blade bolt....... 3

Exmark red touch up spray paint - P/N 1-850337
% Use antiseize on bore of sheaves and bearings.
*  Cutter housing complete includes sheave, washer, nut, blade bolt & disc spring washer.
4 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604




60" DECK GROUP

Torque o
1154120 fibs




72" DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. Part No. Description Req'd.
1 |[103-0996-01 Deck widmt, 72.................. 1 38 |323-8 Screw, 3/8-16 x 1 1/2......... .18
103-1591 Deck wldmt, 72 w/decals.... 1 39 |32128-37 Nut, 7/16-14 whizlock......... .16
2 |1-634619 Housing w/ring, spacer, brg. 3 40 |1-603805 Idler pulley 5.06 O.D. V ........ 1
3 [3256-24 Washer, 3/8 SAE............... 3 41 |1-643052 Belt, blade drive 72" deck.... .. 1
4 |1-513208  Washer, disc Spring........... 4 42 11-633447 Chain.........coocvviiiiiiiiiiiennnn . 4
5 1-303334  Washer, 5/16 disc spring.... 1 43 |1-800811  Screw, 7/16-14 x 1-1/2........ .. 8
6 [32128-20  Nut, 5/16-18 whizlock......... 9 44 | 323-6 Screw, 3/8-16 X 1......cccuuneen .. 4
7 |1-602913-01 Baffle widmt, discharge....... 1 45 |3217-11 Nut, 5/8-11 hex ..........cceeevne s 2
8 |322-2 Screw, 5/16-18 x 5/8.......... 6 46 |103-1192 Asm,Jackshaft housing w/brgs 1
9 |1-603299 Roller, antiscalp................. 6 47* |1-644092  Cutter housing complete....... 3
10 [3290-357 Nut, 3/8-16 whizlock........... 8 48 |103-0100-01Strut widmt, deck................ ... 2
11 |1-373034  Washer, pivot .................... 8 49 |1-323533  Spacer shv/ibrg................... .. 4
12 |1-603602 Bushing, roller ................... 6 50 |1-633029 Spherical rod end ................. 2
13 |98-5975 Washer, 3/8 disc spring...... 13 51 |327-28 Screw, 5/8-11 x5 1/2............ 2
14 |98-5961 Screw, 3/8-16 x4 gr 8...... 6 52 |3253-8 Lockwasher, 5/8 reg.spring.. ..2
15 |1-642071-01 Chute, discharge 72".......... 1 53 |302-19 Zerk, 1/4-28 straight............ .. 4
16 (3225 Screw, 5/16-18 x 1............. 5 54 [1-632199-01 Pin wildmt, deck strut.......... .. 2
17 |3296-29 Nut, 5/16-18 nylock............ 4 55 |3219-6 Nut, 5/8-18 heX ..........ccccevne o 6
18 |1-643076-01 Shield, belt 72" (RH)........... 1 56 |3257-32 Key, # 61 Woodruff............. .. 3
1-643075-01 Shield, belt 72" (LH)............ 1 57% | 1-643269  Sheave, Blade drive. ............. 3
19 |1-323385 Knob, belt shield................ 6 58% |1-513016 Bearing..........ccooevvveenveennenn . 8
20 |1-322110 Belt guide wldmt................ 1 59 |1-323532 Housing, bearing ................ .. 3
21 |103-0862  Screw, 5/8-11x23/4 gr8...3 60 |1-323528 Spacer, bearing.................. .. 4
22 |323-11 Screw, 3/8-16 x 2 1/4......... 2 61 |1-633573 Guard, brg bottom .............. .. 4
23 |1-303537  Stud, belt shield................. 2 62 |32120-8 Snap RiNG........ccoevveiieennian . 4
24 | 3256-3 Washer 5/16 std flat........... 4 63 |103-0584 Spindle.......ccoeeveiiiiniiiennnn .. 3
25 |1-323417  Washer, rubber.................. 2 64 |[1-643006 Blade, notched air foil ......... .. 3
26 |1-633151  Spring, extension............... 1 1-643429  Blade, solid air foil .............. 3
27 |1-632119-01 Arm widmt, deck idler......... 1 1-643428 Blade, low lift ..................... 3
28 |1-513034  Bearing, pivot...........ccevneenn. 2 4+ |1-643097 Blade, mulching................. 3
29 |1-634244  Arm wldmt/brg sub-assy..... 1 103-1581 Blade, bahia....................... 3
30 |1-603044  Bushing, idler pivot............. 1 65 |103-0840  Strutwldmt S/A ................. 2
31 |302-40 Zerk, 1/4-20 90°. ................ 1 66 |103-0280 Housing, Jackshaft ............ 1
32 |3256-4 Washer, 3/8 std flat............ 3 67% | 103-0924  Sheave, Jackshaft Triple...... 1
33 | 3296-39 Nut, 3/8-16 nylock.............. 19 68 |103-0926 Jackshaft ...............cceeeeneee. 1
34 |323-13 Screw, 3/8-16 x 2 3/4......... 1 69 |103-0929 Jackshaft AsSy .................. 1
35 |1-633109 Idler pulley 6.00 dia flat....... 2 70 |1103-1590 Complete Deck Assy.......... 1
36 |3234-11 Bolt, 3/8-16 x 1 whizlock ....1 71 |103-0865 Washer,Heavy blade bolt..... 3
37 |1-633456 Bushing, Idler.................... 2

Exmark red touch up spray paint - P/N 1-850337
% Use antiseize on bore of sheaves and bearings.
*  Cutter housing complete includes sheave, washer, nut, blade bolt & disc spring washer.
4 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724




72" DECK GROUP

2 Torquak
115120 f-bs



FRONT FRAME GROUP

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-1438-01. Frame wldmt, front 60" ....... 1 31 |3256-7 Washer, 5/8 std flat ........... 4
1-642046-01 Frame wildmt, front 72"....... 32 |1-643015 Spring, deck support........... 2

2 |[302-19 Zerk, 1/4-28 straight .......... 33 |3218-6 Jam nut, 5/8-11 ................. 6
3 [103-1490-01 Floorpan ..........ccccevvvveunnnnns 34 |1-543513 Cap, grease..........cccveuenen. 2
4 ]1-633553 Pad, anti skid ................... 35 |1-543509 Bearing cone, tapered roller 4
5 [1-634312 Lever wigrip ........coovvvennnen. 1-543508 Bearing cup, tapered roller.. 4
1-632324-03 Lever wldmt, lift ................. 36 |1-543511 Seal, grease..................... 2

6 |[1-633295 Grip, lift lever..................... 37 |103-1474-01 Caster wldmt....................... 2
7 [103-1500-03 Arm wildmt, deck lift............ 38 |3296-51 Nut, 3/4-10 nylocC ................ 2
8 |[1-633325 Spring, compression.......... 39 |1-633508 Washer, spring disk...... ...... 6
9 |3256-24 Washer, 3/8 SAE flat......... 40 |325-39 Screw, 1/2-13x9 1/2............ 2
10 |3296-39 Nut, nylock 3/8-16............. 41 |1-811010  PlUQ ceeuieeenieiiiieiiiieaeiieeeies 2
11 [32151-103 E-fiNg..ccccvviviiiiiiiiiiiiiennen, 42 |1103-0069 Caster wheel assy .............. 2
12 | 1-633068 Arm, deck lift .................... 43 |[3296-45 Nut, 1/2-13 nyloc (light thin).... 2
13 [3272-10 Cotter pin, 1/8 x 3/4........... 44 11-633959 Spacer, front caster............. 2
14 |1-808284 Clevis pin, 3/8 x 1.............. 45 1103-0063 Seal, bearing.. .................... 4
15 |1-633889-01 Plate, deck lift.................... 46 |1-633585 Bearing cone.. .............eene. 4
16 |1-632899-01 Plate wldmt, deck lift .......... 47 11-633581 Spacer, bearing................... 4
17 |1-633082 Bushing, lift lever............... 48 |103-0065 Wheel & tire assy .............. 2
18 |1-633080 Bushing, lift lever............... 1-523009 Tire, 13x6.5-6 4 ply ............. 2
19 |323-13 Screw, 3/8-16 x 2 3/4 ........ 103-0071 Wheel........coooviiiiiii, 2
20 |1-633097 Hitch pin w/lanyard............ 1-633584 Bearing cup........cocceevvvnvnnen. 4
21 |1-806005 Hairpin cotter (serv only).... 49 |32128-20 Nut, whizlock 5/16-18......... 2
22 |323-9 Screw, 3/8-16 x 1 3/4 ........ 50 |1-543161 Pad, pedal..........cccoceuueeennn. 2
23 |98-5975 Washer, 3/8 disc spring.... . 51 |103-0147-01 Lever widmt, deckllift ............ 1
24 | 3290-357 Nut, whizlock 3/8-16 ......... 52 | 1-643220-01 Strap ......cceuueeeeneeineeanaaennn 1
25 |323-6 Screw, 3/8-16 X 1.............. 53 |322-7 Screw, 5/16-18x11/2 .......... 2
26 |323-7 Screw, 3/8-16X1 1/4.......... 54 |103-0221 U-bolt ..o 2
27 | 3256-29 Washer, 7/8 SAE flat.. ....... 55 |100-2333-01 Weight Bar (607)................. 1
28 |1-633096 Rod, deck lift .................... 103-0885-01 Weight Bar (727) .......c......... 1
29 |3217-11 Nut, 5/8-11 regular............. 56 |99-4646-01 Weight Bar Assy (60” only)... 1
30 |1-633441 Swivel, deck mount............... 57 |3256-4 Washer, flat Std 3/8............. 4

Exmark red touch up spray paint - P/N 850337




FRONT FRAME GROUP




MAIN FRAME GROUP

INSTALL WITH SLOTTED
HOLES TO REAR

RH ENCINE EIDE
BHOWN FOR CLARITY

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-513658 Bumper ........ccoooiiiinn, 2 16 |1-643280 Seat, suspension............... 1
2 |1-633964-03 Stop, Park Brake............... 17 |1-633872-03 Stop, seat..........cccevvneenneen. 2
3 3225 Screw, 5/16-18 x 1............ 18 |1-643255  Track, seat.........c..ccoeveennnn. 1
4 1323-39 Screw, 3/8-16 X 5.............. 2 19 |103-0888 Engine, Diesel.................. 1
5 |[3296-29 Nut, nyloc 5/16-18............. 103-0889 Engine, Gas...........cceee. 1
6 [3296-39 Nut, nyloc 3/8-16............... 2 20 (103-1450 Cable, throttle.................... 1
7 |32128-20 Nut, whizlock 5/16-18 ........ 8 21 [1-513592 Ball, (red) throttle cable ...... 1
8 [323-6 Screw, 3/8-16 X 1.............. 2 22 |1-807513  Screw, carr #10-24............. 1
9 |3290-357 Nut, whizlock 3/8-16.......... 2 23 |3296-2 Nut, nylock #10-24............. 2
10 |1-632187-03 Frame, seat mount............ 24N | 103-0949 Sender, temperature 1/8 NPT 1
11 [242-50 Nut, wheel 1/2-20 ............. 8 25 |103-1449  Cable, choke (gas)............. 1
12 |1-633970 Wheelltire assy................. 2 26 |[103-1409-03 Spacer, rear engine RH (gas) 1

1-633993 Tire, 24x12-12 4 ply ........... 2 27 (103-1451 Bushing, intake manifold (gas) 1

1-633992  Wheel ..o, 2 28 |103-1354-03 Front console .................... 1
13 |103-0073-03 Frame, engine deck........... 29 |322-3 Screw, 5/16-18 x 3/4.......... 6
14 |103-1408 Rod, seat hold-up............... 30 |3256-23 Washer, 5/16 SAE............ 6
15 [1-303335 Tie, Plastic (large).............

Exmark black touch up spray paint — gloss black
N Use Teflon pipe sealant on pipe threads on temperature sending unit.

9




27 HP DIESEL FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[103-0987 Cap, diesel fuel tank .......... 2 19 |1-643014-03 Bracket, guage mount......... 1
2 |1-643243 Tank, fuel (LH)................... 1 20 [103-1378 Elbow, 90° long w/stainer... 1
3 |103-0982 Tank, fuel w/ reserve (RH)... 1 21 (103-1379 Valve, fuel reserve.............. 1
4a |1-643277 Clamp, .31 I.D. fuel hose.... 6 22 |[1-805005 Washer, lock 5/16.............. 6
5a |[1-643293 Clamp, .25 I.D. fuel hose.... 12 23 [1-633348 Hose, fuel .25 x 36.25........ 2
6 |1-513645 Bushing, fuel valve ............. 5 24 |[1-543456 Hose, fuel .25 x 22.0.......... 1
7 |1-643172 Elbow, 90° ......cooviiiiieennnn. 4 25 |1-303335 Plastic Tie .......ccooeeeveeennnn. 1
8 |1-805004 Washer, lock 1/4............. 2 26 |[1-513762 Clip, loom .50.................... 2
9 |[1-643234  Valve, fuel dual flow .......... 1 27 |1-303306 Hose, fuel .25 x 10.5.......... 1
10e |1-633023 Stud, fuel tank .................. 6 28 [1-303472 Hose, fuel .25 x 19.0.......... 1
11 [3256-23 Washer, flat SAE 5/16 ...... 10 29 |103-1335 Hose, fuel .31 x 16.0.......... 1
12 |1-633349 Spring, fuel tank ................ 6 30 (103-1428 Hose, fuel .31 x 47.0.......... 1
13 |3296-47 Nut,thin nyloc 5/16-18........ 6 31 [1-543526 Hose, fuel .25 x 24.0.......... 1
14 (322-3 Screw, 5/16-18 x 3/4.......... 4 32 |33114-020 Screw, M8-1.25 x 20mm.... 2
15 |1-303435  Washer, disc spring 1/4..... 4 33X [Briggs & Stratton P/N 820311 fuel filter.. 1

16N |3290-500 Screw, Machine 10-24x5/8. 4 34 [321-3 Screw, ¥%-20 x 5/8............. 2
17 |1-802002 Screw, thr. cut 10-32x1/2... 3 35 |103-1693 Hose, fuel .31 x 41" ........... 1
18 |1-643013 Cover, guage...........ccoeuueen. 1

¢ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.

X Refer to Engine Owner’'s Manual.

N Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

a Clamps require special pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

10



31 HP GAS FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 ([1-513508 Cap, fuel tank ................... 2 21a |1-643293 Clamp, .25 I.D. fuel hose ... 2
2 |1-633967 Tank, fuel (LH).................. 1 22 [1-513762 Clip, Loom .50 ...........ccen.es 1
3 |1-513645 Bushing, fuel valve ............ 3 23 [1-303306 Hose, fuel .25 x 10.5.......... 1
4 [1-643172 Elbow, 90° w/ strainer........ 2 24 11-303472 Hose, fuel .25 x 19.0.......... 1
5 |[1-633347 Valve, fuel .............coooeeeni. 1 25 |1-303022 Hose, fuel .25x8.5........... 1
6e |1-633023 Stud, fuel tank .................. 6 26 [1-513581 Hose, fuel .25 x 18.0.......... 1
7 |3256-23 Washer, 5/16 SAE............ 10 27 |103-1419 Hose, fuel .25 x 32.0.......... 1
8 |1-633349 Spring, fuel tank................ 6 28 [103-1240-03 Angle, fuel pump mtg.......... 1
9 |3296-47 Nut, thin nyloc 5/16-18 ..... 6 29 ([1-303335 Plastic tie..........ccoceveennnen, 1
10 |1-303435 Washer, disc spring 1/4 .... 4 30 (3214 Screw, 1/4-20 x 3/4............ 3
11N |3290-500 Screw, Machine 10-24x5/8 4 31 |32128-33 Nut, whizlock 1/4-20.......... 3
12 |1-802002 Screw, thd. cut 10-32x1/2 . 3 32 |32128-20 Nut, whizlock 5/16-18 ........ 2
13 |1-643013 Cover, guages..........c.ocuu... 1 33 [103-1435 Clip, loom 1.69.................. 1
14 1103-1377 Tank, fuel w/ reserve (RH).. 1 34 |[1-543456 Hose, fuel .25 x 22.0.......... 1
15 |103-1378 Elbow, 90° long w/ strainer. 1 35 [1-543526 Hose, fuel .25 x 24.0.......... 1
16 [103-1379 Valve, fuel reserve ............ 1 36 |321-3 Screw, 1/4-20 x 5/8............ 1
17 |1-303077 Clamp, fuel line................. 12 37 [1-805004 Washer, lock 1/4............... 1
18 |1-643014-03 Bracket, guage mount........ 1 38X [Briggs & Straton fuel filter P/N 498688... 1

19 |1-805005 Washer, disc spring 5/16. .. 4 39 [Briggs & Straton fuel pump P/N 825005. 1
20 |322-3 Screw, 5/16-18 x 3/4......... 6
Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.
Refer to Engine Owner’'s Manual.
Clamps require special pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

| D=4 4

11



COMMON ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-513140 Bushing........ccoooveviviiiinnnnn. 2 20 |325-17 Screw, 1/2-13 x 4 (607)....... 8
2 |1-633454  Spring, brake rod................ 2 325-20 Screw, 1/2-13 x 6 (727)....... 8
3 |323-58 Bolt, Tap 3/8-16 x 6............ 2 21 |103-0131 Nut, sq reg 1/2-13 UNC-2B. 8
4 |3296-39 Nut, nyloc 3/8-16................ 4 22 | 3290-357 Nut, whizlock 3/8-16 .......... 4
5 |[3218-3 Nut, Jam 3/8-16 ................. 2 23 |3253-7 Washer, lock 1/2............... 8
6 |103-0197 Lever Wigrip ........ccvveeennn. 1 24 | 3256-4 Washer, 3/8 std................. 6
103-0201-03 Lever, brake............cc......... 1 25 |3272-10 Pin, cotter 1/8 x 3/4........... 5
7 |1-633268 Grip, brake lever................. 1 26 |1-806800 Pin, cotter 9/64 x 1 1/2....... 2
8 |103-0355 Band, Brake...................... 2 27 [1-523157  Washer, spacer................. 2
9 [1-809036 Nut, slotted 1.00-20............ 2 28 |103-1117-03 Lower brake linkage............ 2
10 |[1-633380 Spacer (short)(60”) ............. 4 29 |[103-0198-03 Brake shaft ....................... 1
1-633060  Spacer (short)(72") ............. 4 30 |103-0810-03 Bracket, brake (72") .......... 2
11 |1-633382 Spacer (long)(60")............... 4 103-0844-03 Bracket, brake (607)........... 2
1-633062 Spacer (long)(72")............... 4 31 [1-633131 YoKe oo 2
12 |1-633102 Bearing, flange................... 2 32 |3219-3 Nut, 3/8-24 .....ccevvieiiiiinnnnn. 2
13 |103-0051  Spacer, brake retainer ........ 2 33 |3257-42 Woodruff key, 5/16 x 1........ 2
14 |1-633144 Pin, trunion..............ccoee. 2 34 [103-0384 SPaCer.....cccoovviiiieieeen 6
15 |103-0590 Hub & drum wi/studs, wheel. 2 35 |103-0374 Retainer, Brake Band......... 2
: 1-633926  Studs, wheel...................... 8 36 |322-9 Screw, HH .312-18x1.75..... 6
16 (3234 Screw, 3/8-16 x 3/4............ 2 37 [32151-48 E-Ring, retaining................ 1
17 |323-10 Screw, 3/8-16 X 2............... 2 38 |1-633477 Rod, brake..............c.uenne. 1
18 |1-808285 Pin, clevis 3/8 x 1 1/8......... 2 39 |1481 Zerk, 1/4-28 45° (60”) ........ 2
19 |1-808284  Pin, clevis 3/8 x 1............... 2 302-19 Zerk, 1/4-28 straight (72") .. 2

Not lllustrated
Exmark black touch up spray paint - gloss black

12



COMMON ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[103-0984 Sheave, Stationary idler.... 2 37 [322-3 Screw, 5/16-18 x 3/4........ 5
2 [103-1503 Spacer, Belt tightener....... 4 38 |32128-20 Nut, Whizlock 5/16-18 ...... 6
3 |[1-603414 Spring, Belt tightener........ 2 39 |3256-4 Washer, Flat std 3/8......... 8
4 [323-16 Screw, 3/8-16 x 4............. 1 40 |103-1022 Isolator,Rear .................... 1
5 [323-23 Screw, 3/8-16 x4 1/2....... 1 41 |103-1057 Asm, 5” canister air filter... 1
6 |3231-5 Screw, Carr 3/8-16 x 1 3/4 2 42 |103-1327 Filter, Air ..cooviviiiieenn, 1
7 |1323-8 Screw, 3/8-16 x 1 1/2...... 4 43 |103-1326 Filter, Safety air................ 1
8 |3296-39 Nut, nylock 3/8-16............ 6 44 {103-1060 Cover, Air filter w/latch....... 1
9 |[3290-357 Nut, whizlock 3/8-16......... 12 45 |1-643283 Latch, Air cleaner.............. 1
10 ([3256-24 Washer, flat SAE 3/8....... 4 46 |87-9400 Valve, Vacuator................ 1
11 |103-0983 Sheave, tightener............. 2 47 [2412-42 Clamp, Air cleaner hose.... 1
12 |98-5975 Washer, 3/8 disc spring.... 3 48 |(103-0920 Hose, Plenum to air cleaner 1
13 |1-303334 Washer, 5/16 disc spring.. 1 49 |(103-0921 Hose, Air cleaner to engine 1
14 (83-1040 Washer, Side mnt fail-safe 2 50 |322-5 Screw, 5/16-18 x 1 1/2...... 2
15 |103-0985 Asm, Tightener w/bshgs LH 1 51 |[323-12 Screw, 3/8-16 x 2 1/2........ 2
16 |1-513034 Bearing, Sleeve................ 4 52 |[103-0045 Muffler.........ccooiiiiiinns 1
17 |1103-0919 Bushing, Tightener pivot LH 1 53 [103-0192-03 Strap, Clutch/brake............ 1
18 |103-0203-03 Asm, Tightener LH........... 1 54 |103-0839-03 Mount, Engine LH & RH..... 2
19 |302-40 Zerk, 1/4-20 90°............... 2 55 [103-0870-03 Mount, Rear engine .......... 1
20 |66-6480 Washer, Side mnt spacer. 2 56 |[103-1058 Bracket, Air filter............... 1
21 |103-0986 Asm, Tightener w/bshgs RH 1 57 [103-0953-03 Mount, Air filter................ 1
22 |103-0204-03 Asm, Tightener RH........... 1 58 [33114-020 Screw, M8-1.25x 20 ......... 20
23 |103-0083 Asm, Clutch w/tie Warner. 1 59 |325-10 Screw, 1/2-13 x 2 1/2........ 1
24 |103-0193 Spacer, Clutch strap ........ 1 60 |3256-6 Washer, Flat std 1/2......... 1
25 |1-633630 Grommet........cooeeveiiiennnns 2 61 |3296-23 Nut, Nylock 1/2-13............ 1
26 |1-633545 Spacer, Grommet ............ 2 62 |[323-5 Screw, 3/8-16 x 7/8........... 2
27 |322-11 Screw, 5/16-18 x 2 1/4 ..... 1 63 |3296-42 Nut, Nylock 1/4-20........... 3
28 |322-12 Screw, 5/16-18 x 2 1/2...... 1 64 |323-13 Screw, 3/8-16 x 2 3/4........ 2
29 |1-613235 Washer.........coccovveiennn, 4 65 |[103-1289 Shroud, Flywheel.............. 1
30 |3256-3 Washer, Flat std 5/16....... 3 66 |321-5 Screw, 1/4-20 x 7/8........... 3
31 |3296-29 Nut, Nylock 5/16-18 ......... 3 67 |3256-22 Washer, flat SAE 1/4........ 3
32 |103-0286 Shaft, Engine stub ........... 1 68 |103-0040 Bushing, Tightener pivot RH 1
33 |3212-6 Screw, 7/16-20x 1 1/2...... 1 69 |103-0881 Belt, mule drive.................. 2
34 |1-603610 Washer, Spring disc 7/16. 2 70 [3231-4 Screw, Carr 3/8 x 1 1/2...... 2
35 |1-543610 Washer, Clutch................ 1 71 |1-303335 Tie, plastic ......c.ccovvvvennnnn. 2
36 |103-0195 Isolator, LH/RH................ 2

Exmark black touch up spray paint — gloss black

13




COMMON ENGINE DECK GROUP

14



UPPER FRAME GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[103-0146-03 Frame, Rear upper RH...... 1 31 [1-633864-03 Screen, Radiator .................. 1
2 |3256-23 Washer, Flat SAE 5/16 .... 42 32 |322-4 Screw, 5/16-18 x 7/8............. 4
3 (3223 Screw, 5/16-18 x 3/4........ 19 33 |1-643188 Latch, EPDM Rubber............ 2
4 |32128-20 Nut, Whizlock 5/16-18...... 45 34 |[1-633885-03 Plate, Hood Hinge. ................ 2
5 |1-803069 Screw,10-24x3/4 BHSCap 4 35 [1-632986-03 Shackle, Hood Hinge............ 2
6 |3256-14 Washer, Flat std #10........ 31 36 [103-1479-03 Bumper, Rear....................... 1
7 |3296-2 Nut, Nyloc #10-24 ........... 4 37 [1-808285 Pin, Clevis 3/8 x 1 1/8........... 2
8 923786 PopRivet ............coeeenie. 8 38 |[1-806003 Pin, Hair Cotter .080 #2......... 2
9 |[1-643189 Keeper, Rubber Latch ...... 2 39 |3296-29 Nut, Nyloc 5/16-18................ 4
10 |1-633877-03 Bar, Latch Hook............... 2 40 |1-643106-03 Angle, Rad. Trim Side RH ..... 1
11 [103-0941-03 Bar, Rad. mounting frame. 2 41 |1-643108-03 Angle, Rad. Trim Bottom....... 1
12 |3290-357 Nut, Whizlock 3/8-16 ....... 4 42 |1-643107-03 Angle, Rad. Trim Top............ 1
13 |3256-24 Washer, Flat SAE 3/8...... 4 43 |1-643105-03 Angle, Rad. Trim Side LH...... 1
14 |322-5 Screw, 5/16-18 x 1........... 22 44 |1-643187 Seal, Trim 20" ........cooeveenn. 2
15 |103-1516-03 Bracket, Bottle ................ 1 45 |[1-643186 Seal, Trim 14" ..o, 2
16 (323-7 Screw, 3/8-16 x 1 1/4....... 2 46 |1-803072 Rivet, Bulbex .19 x 1.07 ........ 15
17 |323-6 Screw, 3/8-16 X 1............. 2 47 |1-303435 Washer, Spring Disc .25........ 7
18 |[103-0963-03 Bar, Radiator rear mount... 1 48 |[103-0954-03 Mount, side LH..................... 1
19 |103-0951-03 Deflector, Air................... 1 49 |[103-0955-03 Mount, side RH.................... 1
20 |103-0964-03 Plenum, Air intake........... 1 50 ([1-523420 Bumper, Rubber.................... 2
21 |3269-3 Pop Rivet. .......cc.ccevieennnn. 4 51 [103-0145-03 Frame, Rear upper LH............ 1
22 |49-2040 Screw, Tapping 1/4-20x3/4 2 52 [103-0942-03 Rib, Bottom ..........cc.ccvveennnenn. 2
23 |103-0945-03 Brace, Radiator RH.......... 1 53 |103-0943-03 Rib, TOP....ccuveieiieiiiiiiiieeennn, 2
24 |103-1001 Shield, Engine.................. 1 54 [103-0939-03 Guard, Muffler ...................... 3
25 |103-1002 Shield, Air cleaner............ 1 55 |103-0094-03 Brace, Rad. & mtg bar.......... 1
26 |103-1003-03 Plate, Shield lift ............... 1 56 |103-1363 Rivet, 1/4 ratchet .................. 4
27 [1-803035 Rivet, Pop 3/16x1/4 alum.. 16 57 |3256-22 Washer, flat SAE 1/4............ 4
28 [321-4 Screw, 1/4-20 x 3/4.......... 4 58 |1-523285 Clip, Baffle ...........cccovevenenann, 1
29 [3296-42 Nut, Nyloc 1/4-20............. 2 59 [103-1458-03 Tab, Air cleaner shield .......... 1
30 |[1-633857 Hood, Engine compartment 1 60 |[32128-33 Nut, whizlock 1/4-20............. 4
* 103-1044 Hood, with decals............. 1 61 [3234-47 Screw, Flange 5/16-18x3/4... 4

Exmark black touch up spray paint — gloss black
¥ Hood only comes with black logo decal, side decals need to be ordered separately.

15




UPPER FRAME GROUP

PARTIALLY ASSEMBLED VIEW-UPPER FRANE

16



ENGINE COOLING GROUP

Ref. Qty. Ref. Qty.

No Part No. Description Req'd. No. | Part No. Description Req'd.
1 |322-1 Screw,5/16-18 x 1/2............ 6 16 |1-643131 Hose,.25 ID x 22.00............ 1
2 |3256-23 Washer flat....................... 16 17 |1-643163 Tank,overflow .................... 1
3 |1-643161 Cap,radiator ...................... 1 18 |[1-513645 Bushing,valve fuel.............. 1
4 | 103-0940-03 Mount,radiator top .............. 1 19 |[1-643259 Fitting,elbow ..................... 1
5 |3296-2 Nut,nylock #10-24 ............. 1 20 |1-303287 Tie,plastic 5.5 x .044 x .1... 3
6 |1-803069 Screw,#10-24 x .75 BHSCP.. 1 21 |321-2 Screw,1/4-20 X 1/2............. 2
7 1103-1352 Shield,radiator fill neck....... 1 22 |1-633989 Clamp,hose.........cccocveennnns 4
8 |103-0891 Radiator,IHT #DA12-10900. 1 23 |103-0923 Hose,radiator inlet.... .......... 1
9 |103-0898 Shroud,engine cooling ....... 1 24 |103-0892 Fan,crowley ..................... 1
10 |103-0948-03 Mount,Radiator bottom........ 1 25 |103-0086-03 WId,fan motor mount........... 1
11 |32128-20 Nut,whizlock 5/16-18.......... 10 26 |103-0922 Hose,radiator outlet ............ 1
12 |322-3 Screw,5/16-18 x 3/4.......... 10 27 | 3296-42 Nut,nylock 1/4-20............... 1
13 |322-9 Screw,5/16-18 x 1 3/4........ 6 28 |103-0113 Clip,Joom 1.38................... 1
14 |103-1445 Hose,.31 ID x 37.00........... 1 29 |1-513762 Clip,Joom .50 ...........cceenees 1
15 |1-643164 Cap,tank overflow............... 1 30 |321-6 Screw,1/4-20 x 1.0.............. 1

Exmark black touch up spray paint — gloss black

17




ENGINE COOLING GROUP

18



HYDRAULIC GROUP

Ref. Qty. Ref. Qty
No. |.Part No. Description Req'd. No. | Part No. Description Reqd.
1 |[103-0989 Pump, hydro LH................. 1 44 |325-5 Screw, 1/2-13 x 1 1/4........ 4
2 [103-0990 Pump, hydro RH................ 1 45 |(32128-49 Nut, whizlock 1/2-13.......... 4
3 [103-0991 Motor, wheel drive.............. 2 46 |103-1012 Elbow,90°9/16JICx3/8NPT.. 1
4 |103-0893 Motor, hydraulic fan........... 1 47 (103-1013 Elbow,45°9/16JICx3/8NPT.. 2
5 1103-1325 Pump, hydraulic fan........... 1 48 |(103-1014 Elbow,90°9/16JICx3/40-rg.. 5
6 [32128-20 Nut, whizlock 5/16-18 ........ 10 49 (103-1018 Fitting, side tee................. 1
7 |103-0049 Sheave, hydro pump idler... 1 50 |[103-1063 Fitting, runtee.................. 1
8 |323-12 Screw, 3/8-16 x 2 1/2........ 2 51N [103-1390 Fitting, bushing 3/8-1/2 NPT 2
9 [3256-24 Washer, 3/8 SAE.............. 2 52 |103-1392 Elbow,90°9/16J1Cx9/160-rg 1
10 |3290-357 Nut, whizlock 3/8-16.......... 8 53 [103-1393 Fitting, strt9/16JICx9/160-rg 1
11 |103-1448  Asm, tightener.................. 1 54 |103-1394 Fitting, strt9/16JICx7/160-rg 1
12 |1-323729 Bearing, sleeve.................. 2 55 |[1-603721 Fitting, tee 3/8 hose barb... 3
13 |103-1415-03 Tightener...........ccccvvuevunnenn. 1 56 |1-603990 Fitting, strt 3/4JICx3/40-rg. 4
14 |193-6099 Washer, 3/8 x 1.50 O.D..... 1 57 |1-633605 Elbow, 90° 3/4JICx7/80-rg. 4
15 (3234 Screw, 3/8-16 x 3/4........... 4 58 |353-465 Fitting, strt 9/16JICx3/40-rg 1
16 |103-1338 Sheave, fan pump driven..... 1 59 |[1-633167 Sheave, fan pump idler....... 1
17 |103-1478-03 Tightener, spindle............... 1 60 |[323-14 Screw, 3/8-16 X 3.............. 1
18 (302-40 Zerk, 90° 1/4-28................ 2 61 |3296-29 Nut, Nyloc 5/16-18 ............ 1
19 |13-2840 Key, square 1/4 x 1 1/4..... 1 62 |1-633396 Clamp, .69.......cccceevevnennnns 3
20 |103-1339 Sheave, fan pump drive ...... 1 63 |103-1457 Asm, fan pump tightener.... 1
21 |103-1422 Spacer, fan pump drive....... 1 64 |1-513034 Bearing, sleeve ................. 2
22 |323-9 Screw, 3/8-16 x 1 3/4........ 3 65 |103-1417-03 Tightener, fan pump............ 1
23a (3246-6 Setscrew, 5/16 x 3/4......... 2 66 |1-603384 Bushing, tightener pivot...... 1
24 1103-1297 Belt, fan pump drive ........... 1 67 |103-1397 Hose, lo-pressure (547) ...... 1
25 |98-5975 Washer, disc spring 3/8..... 1 68 |[103-1398 Hose, lo-pressure (7.75").... 1
26 |103-1421 Hub, engine sheave ........... 1 69 |[103-1399 Hose, lo-pressure (47)........ 2
27 |103-1426 Sheave, engine.................. 1 70 [103-1401 Hose, lo-pressure (117)....... 1
28 |103-1459 Pin, spring roll 1/4 ............ 1 71 [103-1402 Hose, lo-pressure (13") ...... 1
29 |323-6 Screw, 3/8-16 X 1............. 1 72 |103-1403 Hose, lo-pressure (13") ...... 1
30 |3256-23 Washer, 5/16 SAE............ 4 73 |103-1404 Hose, lo-pressure (367) ...... 1
31 |33114-020 Screw, M8-1.25x 20.......... 4 74 |103-1405 Hose, lo-pressure (307) ...... 1
32 |103-0882 Belt, hydro pump drive ....... 1 75 |103-1406 Hose, lo-pressure (287) ...... 1
33 |103-0973 Hose, wheel motor (727)...... 4 76 |1-603827 Clamp, hose (5/8")............. 9
103-0972 Hose, wheel motor (60)..... 4 77N | 103-0965-03 Tank, hydraulic reservorr...... 1
34N |103-1395 Head, filter...........c........... 1 78 |322-4 Screw, 5/16-18 x 7/8........ 11
35 |103-1396 Element, hydraulic oil filter. 1 79 |103-1299-03 Plate, fan pump mounting.... 1
N 103-1574 Element,hyd oil filter(winter) 1 80 |[103-1472 Sheave, hydro pump.......... 2
36 |1-513167 Cap, hydraulic tank............ 1 81 [103-1471 Hub, hydro pump sheave.... 2
37 |1-523103 Gasket, tank cap.............. 1 82 |[1-805005 Lockwasher, 5/16.............. 6
38 |103-1400 Hose, lo-pressure (247)...... 1 83 |[322-2 Screw, 5/16-18 x 5/8........ 6
39 |103-0054 Hose, hi-pressure fan pump 1 84 |1-603414 Spring, tightener................ 2
40a |1-803050 Setscrew, 5/16-18 x 3/4.... 2 85 |[103-1575 Spacer, fan pump spring..... 2
41 (1-807272 Key, 5mm x 5mm x 26mm 2 86 |3256-4 Washer, 3/8 std................ 3
42 (321-3 Screw, 1/4-20 x 5/8........... 2 87 |[103-1582 Hose, lo-pressure (277) ...... 1
43 |1-805004 Lockwasher, 1/4............... 2
a Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
N Use Teflon pipe sealant on pipe threads in reservoir, filter head, & reducer bushing in filter head.

Exmark black touch up spray paint - gloss black
Use only for operation below 32°F (0°C)

19




HYDRAULIC GROUP

20



DECAL GROUP

Ref. Qty. Ref. Qty.

No. Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-403005 Decal,Danger...................... 2 21a | 103-1163 Decal,Hood 27HP XP LH... 1
2 |103-1596 Decal,Belt routing.............. 1 22 |103-1168 Decal,Lazer XP swash...... 1
3 |1-643401 Decal,Mercury switch ........ 1 23a | 103-1164 Decal,Hood 27HP XP RH... 1
4 |1-633922 Decal,Anti-scalp................. 1 24 1103-0210 Decal,Console 2............... 1
5 1103-0166 Decal,Console 1................. 1 25 |103-1077 Decal,Bolt torque.............. 1
6a |1-303293 Decal,2 minute cool............ 2 26 |1-643253 Decal,Radiator fan.............. 2
7a |103-1636 Decal,Diesel only .............. 2 27 |1-633313 Decal,Warning.... .............. 1
8 |103-1365 Decal,Fuel valve reserve ..... 1 28 |103-1592 Decal,Belt routing XP ........ 1
9a |103-1505 Decal,Fuel valve XPD.......... 1 29 |1-523552 Decal,Hyd tank/hot surface 1
10 |103-1593 Decal,Check service.......... 1 30 |1-633345 Decal,Deck height.............. 1
11 |1-323540 Decal,Roller mounting........ 1 31 |1-513742 Decal,No step.........cceeeneee. 2
124 |103-1353 Decal,Console................... 1 32 [1-513748 Decal,Guard..................... 1
13 |1-643222 Decal,Belt routing............... 1 33 |103-0368 Decal,Rotating devices....... 1
14" 1103-1161 Decal,Hood 31HP XP RH.... 1 34 |1-303508 Decal,Discharge warning...... 1
15 |1-633706 Decal,Deck height ............. 1 35" |103-1506 Decal,Fuel valve XPG......... 1
16 |1-643103 Decal,Exmark logo............. 1 36 |103-0223 Decal,Havoline coolant....... 1
17" [103-1162 Decal,Hood 31HP XP LH..... 1 37 [65-2690 Decal,Hot surface............. 2
18 |103-1146 Decal,Ultracut 60 ............... 1 38 |103-0245 Decal,Top console............. 1
19 (103-1147 Decal,Ultracut 72 ............... 1 103-1649 Decal kit, XP .......cccceuneeennn. 1
20 | 98-5954 Decal,Missing cover........... 3

a Lazer XP Diesel models only

Lazer XP Gas models only

21




DECAL GROUP

CHECK/SERVICE REFERENCE ALD
=y QI LK FDINTE AT INERVALS CHDM .

E)l:n:mu.l:ru.mrr NER/A B,

CISE QLY IR | 1650 BYNTHETIE MITIR OIL. |
(J) EEE ENII E IPERUTIRG MANJAL FIR EERVIOIND EREINE.
[3] e 110 MESARE - 13 P AT NTERVAL SV,

SIT FERATIRS WANIAL PN ANITIINAL [ETUILS
1 WY =mmy ¢INER ENIG BPX) = ome

2 M IDYIEISIEIL:

—— ﬂﬁ%@

\ ____ 2%
AT * AT % A WARNING

!-Hw- 1

ey it it ﬁ'.i-:F'.- HVE,
i ﬂ'ﬂﬂﬁ ﬁ-f-.ﬂ- k‘ﬁ}ﬂ’wﬂtdln

22



27 HP DIESEL ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reqd
1 ([1-543792  Wingnut, nyloc .................. 2 26 |[1-643115 Plastic tie (large)............... 1
2 |103-1311-03 Holddown, battery .............. 1 27" [103-1245 Harness, wiring ................. 1
3 |103-1312 Bolt, battery holddown........ 2 28 [1-633782 Switch, tilt ..o 1
4 |1-643178 Insulator, alternator (+)....... 1 29 (103-1159 Cable, battery ground (-)..... 1
5 ]103-1340 Insulator, battery terminal ... 1 30* |103-1160 Cable, starter(+) wiinsulators 1
65 Battery, 12V SAE post....... 1 31 |322-3 Screw, 5/16-18 X % ........... 2
7 |3290-500 Screw, #10-24 x 5/8........... 12 32 |32128-20 Nut, 5/16-18 whizlock ........ 2
8 |100-6186 Module, seat delay............. 1 339 | Briggs & Stratton P/N 820373
9 [3296-2 Nut, #10-24 Nyloc .............. 7 Module, pre-heat timer-....... 1
10 |1-513051 Switch, drive lever N.O........ 2 34 [103-1349 Cable, engine ground (-)..... 1
11 |1-633181 Plate, tapped..................... 3 35 [3296-42 Nut, ¥4-20 Nyloc ................ 2
12 |1-643267 Indicator, red LED.............. 1 36 |[32144-70 Screw, 5/16-18 x % taptite. 1
13 |1-513374 Meter, engine hours ........... 1 37 |[1-643275 Relay, 12V.........cccoceveenne. 3
14 |1-603511 Key, ignition...................... 1 38 |[1-816001 Fuse, 20 amp.............cen..e. 1
15 |103-0499 Seal, ignition ..................... 1 39 (103-1368 Fuse, 40 amp.............ce.... 1
16 |103-0498 Nut, ignition.............cc........ 1 40 |1-513762 Clip, loom .50.................... 1
17 |1103-0206 Switch, ignition w/ keys...... 1 41 |1-643037 Guage, Voltmeter.............. 1
18 |1-633673 SWitch ..o, 1 42 |1-643021 Guage, Temperature.......... 1
19 |103-1320 Indicator, amber LED.......... 1 43 |1-303335 Plastic tie (medium)........... 12
20 |1-633396 Clip, loom .69.................... 5 44 |103-1227 Wiring harness, seat.......... 1
21 |1-633111 Switch, brake N.O./N.C. ..... 1 45 |[103-0205  Alarm, dual tone................ 1
22 |103-1420 Insulator, starter (+)............ 1 46 |48-7630 Screw, M6x1 x 20mm........ 1
23 |32128-33 Nut, ¥4-20 whizlock ............ 1 47 |1-603727 Clip, loom .50.................... 1
24 13256-22 Washer, ¥4 SAE ................ 2 48 |3256-14 Washer, #10 SAE ............. 2
25 (3214 Screw, Y4-20 X ¥4 ..ovvnennnen. 3 49 |1-803071 Screw, #10-24 x 1/2........... 1

*

Use dielectric grease on all wiring harness connectors.
¥ 12 Volt battery, BCI group size 26, 550 cca. For warranty and/or direct replacement contact
Douglas Battery at 1-800-DOUGLAS.
9 Refer to Engine Owner’'s Manual.

Starter Cable includes insulators 103-1340 & 103-1420.

23




27 HP DIESEL ELECTRICAL GROUP




27 HP DIESEL WIRE HARNESS DIAGRAM

30nva

d3LINLTI0A FNURENIL

|

38 22::
[ ]

HIONE
L == [ER/MTTEA

—YELLDI

[I'\’AMIJ_l_ M E

[RANEE/BLALK:

K. (RENVALAK—
HLAX:

K
L)

L——— (RINGE

O——E "0

PINK/BLALK
PINK/BLAK:

——IX. BREENBLAK

AV

0aINg s 13rd

HLADK

2=

fi ALK/MHI

YDLVRVAIS
anld N0 3LYNTENd

EISE]
div ¢

[+] AM3L1YH

ERIE]
MY oY

I
AT A0 XNE/N

NTRED “
NTRE -
——3TH ‘L
IiviE
Ly 1
3T L
1T DI
NI OMIND
_HzH.E L NOLLON H1
NIRE "L ONINBD
AT "L NOLLOW HY

HILMI

HIRTRERE]

HINWIS

N9

HILINS

ODo—NIRRA
Al m

YELLOW/BLAK ———
YELLOW/BLASK ——

dOLYNMAL TV

T

i

HOLIMS
1101/1v38

5

INNT 30004 RAINDT TTIOCH

AT LV3AS

g

BLUE
BLUE

<1

1
1

AV VA5

CONNECTORS VIEWED FROM WIRE END

NOTE:

25



e mwm T g
ST e Fialh

| =
PEE &
mﬂ m ﬂmwm = ELINGT SR
. ; ’.
_ A (EHEVINT DIV HLIA NADHS
\=EH] ﬁm
. Nl _‘. \J LS

NERR M LTTIN A ”_ D
. e 17 _

e
| LN0 STINH)

NOLLISOH YOI IVALIMEN NI

e AT TOINT HLIA NADHS

o TN
_H,mx W1 LOK
] T
T "L
e NDIIDH HY

@‘ﬁdﬁé ﬁjs_%u%

27 HP DIESEL ELECTRICAL LOGIC SCHEMATIC

= 1311 HILIAS [NL HDLIMS) GFVINSSI0

AR WL HLINKY HLIA NNOHS
awmE—"

NENG—— |
VNI

L3

—3
3 NV
N ATTIZA

—XIVIE/A
YN 6
(v e

L0V 10/ UEw)
" B wmf Oy

. -~
_% (5-1-41 e
3 TAXT |1-8-V) NRI/ND
| NN 30
|Q\ 1IrERi19 NOLL IS
v J1907 HILIMS AdX

HILINS
INISVAR E
AN INON
LErZiy | JUBERE 110 LY NI MLIVHO HLIN NAGHS WV Lv3s

LIVBLAK——
YELLIWBLAK——

S BLACK
L Ak

i

e

Hi
Qe

26



31 HP GAS ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reg'd
1 |1-543792  Wingnut, nyloC .................. 2 25 [1-303335 Plastic tie (medium)........... 15
2 |103-1311-03 Holddown, battery .............. 1 26" |[103-1262 Harness,wiring .................. 1
3 |103-1312 Bolt, battery holddown........ 2 27 [103-1159 Cable, battery ground (-)..... 1
4 1103-1340 Insulator, battery terminal ... 1 28* [103-1160 Cable, starter(+) wi/insulators 1
5% Battery, 12V SAE post....... 1 29 (32144-70 Screw, 5/16-18 x % taptite. 1
6 |3290-500 Screw, #10-24 x 5/8........... 12 30 [103-1349 Cable, engine ground (-)..... 1
7 |100-6186 Module, seat delay............. 1 31 |1-603727 Clip, loom .50.........c...ccouvees 1
8 [3296-2 Nut, #10-24 nyloc............... 6 32 |48-7630 Screw, M6x1 x 20mm ....... 1
9 |1-633181 Plate, tapped............cc........ 3 33 |1-633782 Switch, tilt ..o 1
10 [1-513051  Switch, drive lever N.O. ...... 2 34 |1-513762 Clip, loom .50............cceuveee 1
11 |1-513374 Meter, engine hours ........... 1 35 [103-1368 Fuse, 40 amp.................... 1
12 |1-603511 Key, ignition .............c........ 1 36 |[1-816001 Fuse, 20 amp.................... 1
13 [103-0499  Seal, ignition ..........c...cce..e. 1 37 |1-643275 Relay, 12V........ccooevvieeennn. 2
14 [103-0498 Nut, ignition..............cc..co... 1 38 |3296-42 Nut, %-20 nyloC................. 3
15 |103-0206 Switch, ignition w/ keys...... 1 399 [Briggs & Stratton P/N 825273
16 |1-633673 Switch ..o, 1 Module, ignition processor.. 1
17 [1-633396  Clip, loom .69.................... 6 40 |321-6 Screw, ¥4-20 X L.....coeennnnns 2
18 |1-633111 Switch, brake N.O./N.C. .... 1 41 |103-1227 Wiring harness, seat.......... 1
19 [32128-33 Nut, ¥-20 whizlock ............ 1 42 |103-0205  Alarm, dual tone................ 1
20 |3256-22 Washer, ¥ SAE ................ 4 43 |1-643178 Insulator, alternator(+)........ 1
21 (3214 Screw, Ya-20 X ¥ ...ooeeeenee. 2 44 1103-1420 Insulator, starter(+)............ 1
22 |1-643115 Plastic tie (large)................ 1 45 |1-643037 Guage, Voltmeter .............. 1
23 |32128-20 Nut, 5/16-18 whizlock......... 2 46 |1-643021 Guage, Temperature.......... 1
24 |322-3 Screw, 5/16-18 x 3/4.......... 2 47 | 3256-14 Washer, #10 SAE ............. 2

Use dielectric grease on all wiring harness connectors.
¥ 12 Volt battery, BCI group size 26, 550 cca. For warranty and/or direct replacement contact
Douglas Battery at 1-800-DOUGLAS.
9 Refer to Engine Owner’s Manual.
* Starter Cable includes insulators 103-1340 & 103-1420.

27




31 HP GAS ELECTRICAL GROUP

28



31 HP GAS WIRE HARNESS DIAGRAM

AT AV

LT. BLUE
LT. GREE

YELLIWRED

LT —— LWv1S dNnd 734
INGET D10 0TE @I RUVEDEL = m
=N g Tﬁ % b
m 2 MM
v ~ o i RV WMMW ¥ ) MMMM
_ il iR a="T
—NaDH )
INIW Y e "L
N0S53004d o _Hu_a J ENTR
NI LINS] a3v/aLIin Inm ‘1
%‘5 "W/ALIHA— 13NN
31 [HA
1301 —NERE " DALNTE
- a3 ! NarLow 1
# N D= M@%;. e CE i TRILNDD
D I8 118 oo
2# D BNV ——
D=—3LTHA
HILINS
g T oI —— HOLD
D= T YWAH— 4IEThERE]
did N1B/AL [HN
ElE SINId
NOLTANRYD B——NT9 X0
HILIMS
3814 w_ NOILIND]
" ]
(+) RELLYE @Iﬂ _\
3304
dNY O H_ b 3 IW
| WNOH
dd H

2

=(
1100

BN ga@l GLE

@

HUHLS HOLN e 300
LIS = e Iyag. TOINDD ITI00W

AY10 LVAS

I

HILINS Y377

[Do——BLADK/GREEN—

£

LEUEN

= § D——BLADK/NHITE—
= S0—YA LIWEALAK

)
Y M
b dDIWNYALY

NOTE:

CONNECTORS VIEWEL FROM WIRE END

29



31 HP GAS ELECTRICAL LOGIC SCHEMATIC

jnwﬁ_ e u— - = R Sy Es

R Mf—— (2 2 = MAH e £ S22 & afhi D3I0ANNDD SRIIN
\_|A_Hvu<.m ! E+ g m 2 == m m YN DIVUE HLIN NGHE i‘
XV B/3LIHA Hw

|—l._l_m .._.I" [ ﬂ mu ﬂ ﬂ ﬂ W

ITIN N

— —NJ¥ "1

WESTIRId . .
|_i|_—._._m AVALIHA— ——N33] _‘u /a. HILIAS
e uﬁ_._E LTI IA Y 0 "3wes
AL H— i
._ LTIMA AT LT LD TN
NOI1130d Y507 WIaN NI

NEED

ﬁ m”m_m._.__w__.zﬁ_.:;z.ﬁ.n
_Hzm_mﬁ ._ Tm z%_ﬁ
NEAD .ﬁ__@
anm L KRILNDD

NDTICH HY

e T HILIN (NI HOLINS ) TEVINGSI D
36 g HLIMD HLIA NADHE
RN W [ [
———NVL o 4| =[x
Bve | e
o| 4] ey
veroTi— |

EREEN

BLUE:
V/RED
/VHITE—

!ﬁﬂj
HE
i

O
(B)—om

Wmm B TNINRGL
2

3 TINIRGL

S p T WS
L. [A-X1[1-8-¥) NR/NO
441

NN
11N NJ11150d

el ] J1307 HALIAS AN
AVED LV3S

1
1
El

% WSS ﬁ

Jin

1MINs

1V3S N1 HDIVAM HLIA NAOHS

30



MOTION CONTROL LEVERS

Ref. . .
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-303105  YOKE....oooovevvieiiiiiieiiiiine, 2 19 |322-6 Screw, 5/16-18 x 1 1/4........ 2
2 1-523027 Damper.......ccoovvvevevineennnnns 2 20 (3234 Screw, 3/8-16 x 3/4........... 8
3 1-543017 Ball joint (RH) ...........ceeeen. 2 21 |323-6 Screw, 3/8-16 X 1............... 4
4 1-603735 Bushing,nylon.................... 2 22 3239 Screw, 3/8-16 x 1 3/4......... 6
5 1-603737 Bolt, (neutral return)............ 2 23a | 1-803022 Set screw, 5/16 x 5/8......... 2
6 |[1-603807 Spring, (neutral return)........ 2 24 | 3296-39 Nut, nyloc 3/8-16 ............... 6
7 1-633102 Bearing,flanged................... 4 25 |3219-2 Nut, 5/16-24 .........ccoevvvnnnen. 10
8* |103-0631 LH Lever/Grip asm.............. 1 26 |1-804524 Nut, 5/16-24 LH ................. 2
103-0409-03 Handle,motion control (LH) .. 1 27 |3220-2 Nut, jam 5/16-24................ 2
9 103-0632 RH Lever/Grip asm............. 1 28 |[3256-2 Washer, 1/4.............c........ 2
103-0410-03 Handle, motion control (RH) 1 29 |322-14 Screw, 5/16-18 x 3............. 1
10 |[103-0062 Bracket, motion control (LH) 1 30 |322-12 Screw, 5/16-18 x 2 1/2....... 1
11 | 103-0199 Bracket, motion control (RH) 1 31 |3290-357 Nut, whizlock 3/8-16........... 8
12 |103-0918 Link, hydro connecting (RH) 1 32 [3272-5 Pin, cotter 3/32 x 1/2.......... 2
13 |103-0058 Link, hydro connecting (LH) 1 33 |1-808280 Pin, clevis 5/16 x 1............. 2
14 |1-633152 Ball joint (LH)..........coeeveeen. 2 34 |3296-29 Nut, nyloc 5/16-18.............. 4
15 |103-0407 Arm, control shaft............... 2 35 |103-0057 Spacer, hyd control (RH) .... 1

16 [98-5975 Washer, disc spring 3/8 ..... 4 36 |103-0194-03 Arm, pump control............ 2
17 [1-403180 Screw, 5/16-18 x 1 3/8(grn) 4 37 |103-1361 Spacer, hyd control (LH)..... 1
18 |32128-20 Nut, 5/16-18........................ 12 38 |1-633257 Grip, motion control handle. 2

* Not lllustrated.

Exmark black touch up spray paint - gloss black

a Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews

31




SERVICE RECORD

Date

Description of Work Done

Service Done By

32




SERVICE RECORD

Date

Description of Work Done

Service Done By

33




NOTES

34



SEE EXMARK’SCOMPLETE
LINE OF PRODUCTSFOR TURF CARE

LAZER Z°
LAZER Z° HP
LAZER Z° XP

TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO

METRO®
METRO® HP

SELF STEERING SULKY
ULTRA VAC™
GRASSCATCHER

MICRO-MULCH ™ ACCESSORY

© 2001 PART NO. 103-1431 Rev C.

EXMARK MFG. CO. INC. (402) 223-6300

INDUSTRIAL PARK BOX 808 FAX (402) 223-5489

BEATRICE, NE 68310 @T

ALL RIGHTS RESERVED PRINTED IN U.S.A. ¢

MFG. CO. INC.




